Qualifications for

CONTINUING PROFESSIONAL CONSULTING
SERVICES (CCNA)

RFQ No.: 24-001 | January 10,2024



1021-646

Table of Contents

Tab1

Tab 2
Tab 3
Tab4
Tab 5
Tab 6
Tab7
Tab 8
Tab 9

Letter of Interest

1-1

Personnel Qualifications

Past Experience

Approach to Project Management

Resources, Availability, and Commitment

References

Certified Minority Business Enterprise

0-1
31
44

5-1

Submittal Forms

Supplemental Information

Florida Professional License, including evidence of
possession of required licenses or business permits

Proof of Professional Liability Insurance at the levels in this RFQ

Hazen and Sawyer



Town of Highland Beach, FL | Continuing Professional Engineering, Architectural,
[...]
than 50 lift stations ranging in size from 2 HP to 200 HP (2 — 4 pumps/
station). He has designed more than 50 directional drills for water,
wastewater, and reclaimed water (2 inch — 36 inch diameter). He has
performed improvements for several membrane plants, and is current-
ly alead process engineer for a new 4.5-mgd greenfield membrane plant.

Town of Highland Beach Water Main Replacement | Highland Beach, FL
Project Engineer and Construction Inspector. Mr. Davis was responsible
for the design, permitting, and construction of the Town of Highland
Beach Highland Beach Water Main Replacement. This project included
approximately 15,000 LF of 10-inch water main along the east side of
Ocean Boulevard, 50 fire hydrants, and 90 service connections with

2-1



Tyler Davis, PE

backflow preventers. Keen observation during con-
struction identified pipe that had been sabotaged with
a tiny drill bit, avoiding significant reconstruction.*

Town of Palm Beach Engineering Services for

PS A-39 to PS A-9 Force Main Replacement |

Palm Beach, FL

Design Engineer and Project Engineer. Mr. Davis was
responsible for mechanical design, permitting, and
periodic construction services for the replacement of
an existing sanitary sewer force main with a new 20-
inch force main. The project included approximately
four (4) miles of new force main along A-1-A in the
Town of Palm Beach. Key components include existing
utility coordination, pipe layout, public meetings, and
construction management.*

Palm Beach County Water Utilities Department,
Water Treatment Plant 8 Anion Exchange System,
Design and Services during Construction |

Palm Beach County, FL

Mr. Davis designed a new 20 million gallons per day
(mgd) fixed bed anion exchange system at WTP 8. The
new system replaced an antiquated 10 mgd ozone system.
Mr. Davis was responsible for the design of the large-di-
ameter piping from two separate Clearwell transfer
pump stations to three ground storage tanks. He per-
formed hydraulic modeling of the transfer pumping
system from the Clearwell through the anion exchange
vessels and to the ground storage tanks. He also assist-
ed in the selection of new larger transfer pumps and
provided the layout of the above-ground piping for the
new anion exchange system. Tyler currently is provid-
ing site inspections and service during construction.*

City of Boca Raton, Boca Raton Hills Water Main
and Gravity Sewer Main Construction Inspection |
Boca Raton, FL

Project Engineer and Construction Inspector. Mr.
Davis was responsible for the design, permitting, and

2-12

construction of 3,100 LF of water main, and 12,561 LF
of gravity sewer.*

City of Boca Raton Reclaimed Water Main
Extension | Boca Raton, FL

Project Engineer and Construction Inspector. Mr.
Davis was responsible for the design, permitting, and
construction of 2,100 LF of 20-inch directional drill
with an overall project length of 12,800 of 20-inch
reclaimed water main along Yamato Road.*

Florida Keys Aqueduct Authority Duck Key

Utility Improvements, | Florida Keys, FL

Project Engineer and Construction Inspector. Mr. Davis
was responsible for hydraulic modeling, design, per-
mitting, and construction 0of 28,960 LF of water main,
28,960 LF of reclaimed water main system, 25,765 LF
of gravity sewer, 17,923 LF of force main, and nine
sewer lift stations. In 2014, this project received a
FICE Grand Award for Engineering Excellence.*

Cudjoe Regional Wastewater Inner Islands
Collection and Transmission System | Cudjoe Key, FL
Project Engineer. Mr. Davis developed a Hybrid Sew-
er System combining the advantages of gravity sewer
and low-pressure sewer for Lower Keys, designed and
permitted 74,000 LF of gravity sewer, 142,000 LF of
force main, 28 area lift stations, and 600 low-pressure
sewer pump stations.*

Palm Beach County Water Utilities Department La
Mancha Water Main/Force Main |

Palm Beach County, FL

Project Engineer. Mr. Davis was responsible for the
design and permitting of 3 miles of 36-inch water and
3 miles of 30-inch wastewater force main including
four directional drills under canals.*

*Under previous employment

Hazen and Sawyer

9%9-1201



1021-646

Education

BS, Civil Engineering, Louisiana
State University, 1985

Certification/License

Professional Engineer: FL

Areas of Expertise

* Project Management

» Process and Mechanical Design
» Master Planning

» Project Scheduling

» Construction Management

Experience
e 37total years

» 28years with Hazen

Professional Activities
Water Environmental Federation

Florida Engineering Society

Hazen

Kurt Pfeffer, PE

Project Director

With 37 years of experience, Mr. Pfeffer has
managed various Florida water and wastewater
projects, handling design through construction,
testing, and startup. Over his career, he has
served as Project Director/Manager on numerous
Florida water and wastewater projects, including
membrane and conventional water treatment
plant expansions, wastewater treatment plant
upgrades, water and wastewater master
planning, and operations assistance.

City of Sunrise Water and Wastewater

Continuing Professional Consulting Services | Sunrise, FL

Mr. Pfeffer served as Project Manager for continuing water and wastewa-
ter engineering services from 2012 through 2020. In addition to wastewa-
ter infrastructure upgrades, he managed the development of a compre-
hensive Water and Wastewater Master Plan Update to address the City’s
(1) raw water supply wellfields and transmission systems, (2) water treatment
plants (3), finished water ground storage tanks and high service pump
stations (4), water distribution system, wastewater collection system,
wastewater treatment plants (3), reclaimed water and biosolids systems.
Master planning tasks include areas of service analysis; levels of service
benchmarking; demand projections; condition and risk assessment mod-
eling for linear and vertical assets; hydraulic modeling of water and waste-
water transmission systems; regulatory and capacity evaluations for raw
water supply, water treatment and wastewater treatment facilities; and
development of a 20-year prioritized capital improvements plan model.

Palm Beach County Water Utilities Department

Wastewater Master Plans | Palm Beach County, FL

Mr. Pfeffer served as Process and QA/QC Engineer for the development
of the 35-mgd Southern Region Water Reclamation Facility Master Plan
and the Western Region Wastewater Master Plan. Both master plans
included population projections, wastewater flow and load estimates,
collection/transmission system modeling, regulatory drivers, evaluations
of capacity and optimization of treatment plants, life-cycle cost analyses,
capital improvement plans and implementation schedules.

2-13



Kurt Pfeffer, PE

Collier County Public Utilities Department
Consulting Engineering Services | Naples, FL

Mr. Pfeffer served as Project Manager of continuing
consulting engineering services from 1995 through
2007. Assignments included water treatment and water
reclamation facility expansions. The South County Re-
gional Water Treatment Plant Expansion from 20 mgd
to 32 mgd included six additional 2-mgd reverse osmo-
sis treatment units (with energy recovery turbo pumps
for inter-stage booster pumping); expansion of pretreat-
ment and post-treatment systems (chemical feed, de-
gasifiers and odor control), a new 32-mgd high service
pumping station, and upgrades to the plant’s existing
lime softening treatment process. The project also in-
cluded design and implementation of a portable, trail-
er-mounted, fully automated membrane pilot unit for
testing of membrane elements (both for this project and
long-term membrane replacement evaluations); and a
blending evaluation (desktop study and jar testing) to
optimize finished water quality. Mr. Pfeffer also managed
design, permitting, construction management, and
startup of three water reclamation facility upgrades/
expansions with a total construction cost of $60 million.

East Central Regional Water Reclamation

Facility (ECRWRF) General Engineering

Services | West Palm Beach, FL

Mr. Pfeffer has served as Project Manager for the
technical evaluation, design, and construction phases

2-14

of several projects since 2012, including greenfield
biosolids management facilities, sequenced fine-bub-
ble diffused aeration upgrades, 5KV power distribution
upgrades, SCADA automation improvements, opera-
tional assistance programs, short-term and long-term
master planning, and development of a funding strat-
egy/implementation plan for the next 10-year CIP plan.

City of Tallahassee Thomas P. Smith

Water Reclamation Facility Improvements
Project, Tallahassee, FL

Mr. Pfeffer served as Project Manager for the design,
permitting and construction management of the City
of $180 million Tallahassee Thomas P. Smith Water
Reclamation Facility Improvements project. Major
process facilities include a new headworks, primary
clarifiers, a primary effluent pump station, activated
sludge upgrades to 5-stage Bardenpho configuration
for AWT nutrient removal, deep-bed denitrification
filters, sodium hypochlorite disinfection, primary
sludge thickening/fermentation, WAS thickening,
anaerobic digestion, centrifuge dewatering, and ther-
mal sludge drying. Mr. Pfeffer developed the master
CPM schedule used by the City and CMAR contractor
to sequence phased construction in five inter-related
bid packages. Construction of the last phase of BNR
basin upgrades was completed on schedule in January
2015.

Hazen and Sawyer

9%9-1201



1021-646

Education

PhD, Environmental Engineering,
University of Central Florida, 2016

MS, Environmental Engineering,

University of Central Florida, 2013

BS, Environmental Engineering,

University of Central Florida, 2011

Certification/License

Professional Engineer: FL

Areas of Expertise

Membrane Processes
Potable Reuse

Water Quality and Treatment

Disinfection By-Products
(DBPs)

Water Treatment
Process Design

Pilot Study Design, Operation,

and Analysis

Experience

12 total years

T years with Hazen

Professional Activities

American Water Works
Association (AWWA)

American Membrane Technology

Association (AMTA)

Southeast Desalting Association

Board of Directors:
2021 - Present

(SEDA)

Board of Directors:
2020 - Present

Hazen

Paul Biscardi, PhD, PE

Technical Advisor

Dr. Biscardi specializes in drinking water
quality and advanced treatment, serving as the
practice leader for the Southeast Region. He
oversees high-level planning, detailed design,
operational support, and has led pilot-scale tests
for plant design optimization, emphasizing
expertise in membrane processes.

City of Sarasota Verna Wellfield Sand Filtration

Pilot and Basis-of-Design | Sarasota, FL

Dr. Biscardi assisted with the pilot testing and conceptual design of a
pressure sand filter, which is being provided to treat the City of Sarasota’s
Verna groundwater supply. The Verna Wellfield is located 20 miles east of
the City’s water plant and provides up to 7.5 mgd of aerated groundwater
which contains high levels of sulfur and hardness. The sand filter will
provide removal of turbidity from oxidized sulfur and biological floc and
will be designed to serve as a pretreatment for a future installation of
nanofiltration membranes. Dr. Biscardi was responsible for designing a
pilot test that would evaluate the sand filter treatment performance for
removing biological material using ATP and HPC analysis. During concep-
tual design, Dr. Biscardi interpreted the results from previous pilot studies
and subsequently developed full-scale process design criteria including
loading rate, empty bed contact time, pressure vessel selection, underdrain
specifications etc. He was also responsible for sizing the filter system ca-
pacity by analyzing historical plant data and projected operational flows
and assisted with the conceptual site layout and hydraulic considerations
related to the blending of this water with RO permeate.

Toho Water Authority 160-Acre Site

Alternative Water Supply Project | Osceola County, FL

Dr. Biscardi serves as Lead Process Engineer for the planning, preliminary
design, construction, and start-up of a new 8-mgd alternative water
supply project. The project will be a new aquifer recharge and ground-
water treatment facility. The project is in the preliminary design phase
and the treatment process will be selected as part of preliminary design.
Facilities that will be part of the project include 8 Upper Floridan pro-
duction wells, one Lower Floridan production well, well pumps, raw
water pipeline, hydrogen sulfide removal, TOC removal, sodium hypo-
chlorite/fluoride/corrosion inhibitor storage and feed systems, ground

2-15



Paul Biscardi, PhD, PE

storage, and high service pumping. The project will
include site and stormwater design, electrical system
layout, and new I&C and communication facilities.

Pinellas County Waste to Energy Facility IWNTP
Chloramine System Improvements | Pinellas
County, FL

The project included the sizing and design for a new
liquid ammonium sulfate chemical feed system for
chloramine formation. Project components include
the installation of a new monochloramine and free
ammonia analyzer, bulk storage liquid ammonium
sulfate tank, rehabilitation of a former sodium bisul-
fite pumping skid, installation of new piping for sodi-
um hypochlorite and liquid ammonium sulfate to new
injection locations, and updates controls based on
ratio control. Dr. Biscardi evaluated data and per-
formed assisted with control strategy development
and process design.

Seminole Tribe of Florida Brighton Water
Treatment Plant Process Improvements |
Brighton, FL

The Seminole Tribe of Florida (STOF) owns and oper-
ates the Brighton Water Treatment Plant which is
supplied by surficial aquifer wells and has a rated ca-
pacity of 1.6 mgd. The existing process uses microfil-
tration and reverse osmosis membranes. In order to
improve water treatment operations and overall water
quality, STOF decided to transition to Upper Floridan
Aquifer wells as a new water supply. Dr. Biscardi has

2-16

assisted with the detailed design of new treatment
processes as well as reconfiguration of the existing
process to treat this new brackish groundwater supply.
Dr. Biscardi was responsible for both process design
related to the reverse osmosis membranes, and sever-
al detailed design components including yard piping,
the deep injection well system, RO pretreatment chem-
ical injection, RO bypass cartridge filtration, reconfig-
uration of the ground storage tanks, and an inter-stage
booster pump with additional pressure relief valves for
the reverse osmosis process.

Tampa Bay Water Long-Term

Master Water Plan | Tampa, FL

Dr. Biscardi assisted with the development of Tampa
Bay Water Long Term Master Plan update. His work
included a review of reverse osmosis membrane per-
formance at the Tampa Bay Water Desalination Facil-
ity and conducted analysis of alternative blending
strategies, chemical dosing strategies, membrane
applications, and the potential for operational savings
under the existing design and for future expansion.
Dr. Biscardi has also been responsible for developing
a conceptual design for a new seawater desalination
facility which leverages the latest advances in seawa-
ter desalination technologies. His work also includes
a feasibility assessment and a preliminary design of
an innovative potable reuse alternatives for Tampa
Bay Water that would utilize both ozone-biofiltration,
advanced oxidation, and membrane processes.

Hazen and Sawyer

9%9-1201



1021-646

Education
BS, University of Florida,
Environmental Engineering. 1996

Certification/License
Professional Engineer: FL

Areas of Expertise
e Upgrades to Existing Water
Treatment Plants

» Water Supply Wells, Pumping
and Pipeline Design

« Water Treatment Process and
Mechanical Design

»  Water Pumping, Storage and
Pipeline Design

» Water Supply and
Treatment Planning

e Chemical Feed Design

» Author of Hazen’s Chlorine and
Sodium Hypochlorite Facility
Design Guidelines

» Author of Hazen’s Civil
Design Guidelines

e Author of Hazen’s Manhole
Flotation Calculations
Guidelines

» Water and Force Main Pipeline
Design in the Right-of-Way

e Water and Wastewater
Master Planning

Experience
e 29total years
« 28years with Hazen

Professional Activities
American Water Works
Association (AWWA)

American Society
of Civil Engineers

Florida Section AWWA Risk
Management/Safety Committee

Hazen

George Brown, PE

Technical Advisor; Pump Stations

Mr. Brown, Hazen’s Civil Discipline Regional
Leader, excels in designing, permitting, and
overseeing the construction and startup of pump
stations and pipelines. With expertise in handling
0.5 billion gallons per day of pumping facilities
and 95,000 feet of pipelines, he led the award-
winning Intracoastal Waterway directional drill
design-build project. His proficiency ensures
swift and efficient design development, and he
authored Hazen’s Civil Design Guideline and
Pipeline Routing Guideline.

City of Hallandale Beach Transfer Pump

Replacement | Hallandale Beach, FL

The City’s three transfer pumps and electrical equipment, originally
constructed in 1967, were at the end of their useful life. The City retained
Hazen to provide design, permitting, bidding and services during con-
struction for replacement of the high service pumps. The design includ-
ed four new horizontal split-case pumps designed for 5,600 gpm at 50
feet total dynamic head equipped with variable frequency drives. Main-
taining continuous water plant operation during construction required
design of a complex sequence of construction to ensure no disruption to
treatment during short (less than six hours) interruptions to transfer
pumping. Design included new pumps, piping, electrical feed and control
systems. Mr. Brown served as the Project Manager and the Engineer-of
Record for the general, civil and mechanical disciplines.

City of Cooper City Pine Island Road

Pumping Station | Cooper City, FL

Mr. Brown served as the Project Manager for the design and permitting
of this project which included the design of a new 1,700 SF pump station
building housing all pumps, electrical systems and controls to convey
water from an existing 2 MG water storage tank into the City’s trans-
mission system at a pressure of 60 psi. The pump station design includ-
ed three horizontal split case pumps equipped with variable frequency
drives. Additionally, the project included design of a 250 KW backup
power generation system along with extensive landscaping to meet the
City’s land development code. Hazen provided services during the con-

2-17



George Brown, PE

struction of the $1.74 million pump station. There
were net zero change orders at final completion.

Riviera Beach Utility District Water and
Wastewater Master Planning | Riviera Beach, FL
Mr. Brown led the project team that prepared the
Riviera Beach Utility District’s water and wastewater
master plan. Mr. Brown master planned water supply;
water treatment; water distribution and storage; along
with wastewater collection, pumping and transmission
improvements. The infrastructure was evaluated rel-
ative to: 1) capacity to meet future growth (hydraulic
modeling) 2) regulatory compliance (current and fu-
ture regulations); 3) water quality and 4) renewal and
replacement to ensure long term sustainability. This
project identified $159 million in water and $56 million
in wastewater infrastructure improvement needs to
maintain the reliability of existing infrastructure. Mr.
Brown developed a technique dubbed “asset man-
agement right” that leverages the experience of util-
ity personnel to efficiently identify capital needs to
ensure the long-term sustainability of the existing
infrastructure. This approach ensured that less mon-
ey was spent on engineering analysis and more mon-
ey was available for capital investment.

City of Fort Lauderdale Prospect

Wellfield Expansion | Fort Lauderdale, FL

Mr. Brown served as Project Manager and general,
Civil and Mechanical Design Engineer during the de-
sign, permitting and construction phases of the well-
field expansion. This project included design and
permitting of five water supply wells (PW-50 to PW-54),
equipping the wells with vertical turbine line shaft
pumps (1,750 gpm at 150 feet TDH), and approximate-
ly 2,800 feet of pipeline to convey the water from the
wells to a connection with the existing raw water
transmission system. The design also included radio
telemetry design for remote monitoring and control
from the water treatment plant.

City of Hallandale Beach Reverse Osmosis
Addition | Hallandale Beach, FL

Mr. Brown served as the Project Manager during the
design and permitting of the City of Hallandale Beach’s

2-18

water supply well PW-9, three saltwater monitor wells
and one brackish water reverse osmosis (RO) train
addition. The RO train was designed for a permeate
production capacity of 2.0-mgd with a feed water
maximum salinity of 5,000 mg/L of total dissolved
solids. Pretreatment design included raw water sand
separators, five-micron cartridge filtration, an-
ti-scalant and sulfuric acid addition.

City of Hallandale Beach Membrane

Softening Facility | Hallandale Beach, FL

Mr. Brown served as Project Engineer. The City re-
tained Hazen to provide pilot testing, design, bidding,
permitting and construction management services
for anew 6-mgd membrane facility to replace an equiv-
alent volume of existing lime softening capacity at its
water treatment plant. Total buildout capacity of the
new membrane facility is 10-mgd, which includes
6-mgd of nanofiltration thatis currently in operation
plus the capability to easily add up to 4-mgd of brack-
ish water reverse osmosis treatment capacity. Hazen
completed the design, permitting, and construction
oversight of the membrane facility. Total costs for the
facility were approximately $20 million and are in-
clusive of the membrane facility, concentrate dispos-
al well and engineering and administration fees.

Millennium Challenge Account-Jordan

Basateen Pump Station |

Zarqa, Kingdom of Jordan

Mr. Brown served as the civil, mechanical and controls
Engineer-of-Record for the design and startup of the
Basateen Reservoir and Pump Station. The pump sta-
tion included: 1) 0.5 million gallon cast-in-place water
reservoir; 2) four constant-speed, 400 horsepower,
ring-section pumps with a capacity of 1,750 gpm at
610 feet TDH each; 3) chlorine storage and feed build-
ing housing two one-ton chlorine containers on scales,
complete vacuum feed system, chlorine residual mon-
itor, two chlorinators and programmable logic con-
troller equipped with a graphic interface that auto-
mates the chlorine feed rate based on the water flow
during reservoir filling.

Hazen and Sawyer

9%9-1201



1021-646

Education

MS, University of Florida,
Agricultural Engineering, 1987

BS, University of Florida,
Agricultural Engineering, 1985

Certification/License

Professional Engineer: FL, NY

Areas of Expertise

» Stormwater Management
» Climate Change/Resiliency
» Water Resources
and Water Supply
Engineering and Planning
» CivilEngineering
» Hydrologic and
Hydraulic Modeling
» Project Management
» Regulatory Compliance

Experience

» 38total years
» 3lyears with Hazen

Professional Activities
American Membrane
Technology Association

American Society
of Civil Engineers

FES Leadership Institute
Florida Engineering Society

Florida Institute of
Consulting Engineers

Florida Stormwater Association

Florida Water Pollution Control
Operators Association -

Stormwater Advisory Committee

National Society of
Professional Engineers

Southeast Stormwater
Association

Water Environment Federation

Hazen

NPDES Permitting/Compliance

Robert Taylor, Jr., PE

Technical Advisor

Mr. Taylor has efficiently overseen varied water
resource and stormwater projects, encompassing
design, permitting, master planning, utility
development, financing, construction, and
maintenance. Noteworthy recent South Florida
projects include the City of Fort Lauderdale
Stormwater Master Plan, Miami-Dade County
Rapid Action Plan, and City of Coral Gables
Assessment of Sea Level Rise Impacts and
Adaptation Plan.

City of Fort Lauderdale Stormwater Master Plan Modeling

and Design Implementation Services | Fort Lauderdale, FL

Mr. Taylor is currently serving as Project Manager for the City’s Com-
prehensive Stormwater Management Program, which includes data
collection, hydrologic/hydraulic modeling, master planning, detailed
design and construction management, and community outreach. The
program addresses resiliency under the Southeast Florida Regional
Climate Change Compact projections for Sea Level Rise, as well as
other climate change-related conditions.

Miami-Dade County Office of Resilience, Miami-Dade

County Rapid Action Plan | Miami-Dade County, FL

Mr. Taylor served as Project Director for development of a Rapid Action
Plan (RAP) to address the impacts of sea level rise (SLR) in Miami-Dade
County. The RAP protects the County’s most critical infrastructure from
increasing flood risks due to rising sea levels. The scope of work includ-
ed building on existing work completed by the County. Tasks included
review and confirmation of vulnerability parameters and exposure data,
identification of key infrastructure needs and vulnerability, assessment
and prioritization of potential projects, preparation of the final report,
and provision of advice to the County on a methodology for incorporat-
ing SLR into all capital planning.

City of Stuart General Stormwater Consultant (1992-2014) | Stuart, FL

Mr. Taylor has served as Project Manager for general stormwater con-
sulting assignments for the City of Hollywood, City of Stuart, St. Lucie
County and Town of Jupiter, among others. For example, work for the
City of Stuart, included a stormwater master plan and stormwater util-

2-19



Robert Taylor, Jr., PE

ity development. In addition, a field inventory and
needs assessment of the City-owned stormwater in-
frastructure were conducted. Mr. Taylor’s duties in-
cluded assistance with the development of policies
and procedures for stormwater management associ-
ated with new development, redevelopment, and ret-
rofitting of existing systems, establishing the basis
for a stable, equitable stormwater utility to fund the
stormwater management program, and assisting the
City in the implementation of the user fee program
including the preparation of a complete policies and
procedures manual for future use and reference. In
addition, he assisted with regulatory compliance and
planning and development of construction documents
for stormwater-related capital improvements.

Town of Jupiter Professional General

Engineering Services for Water and

Stormwater Utility (1997-Present) | Jupiter, FL

Mr. Taylor served as Project Manager for this Gener-
al Water and Stormwater Consulting Contract. The
project involved major improvements to the Town’s
stormwater and water utility systems. Stormwater
system improvements included the installation of
drainage conveyance systems, pump stations, outfalls,
exfiltration trenches, and drainage swales. In addition,
improvements and standardization of levels of service
for flood control, and retrofit of older systems with
water quality treatment provisions were performed.
Mr. Taylor was responsible for development of scopes
of work, budgets and schedules, as well as assistance
with MS4 permitting and FEMA. He served as the
primary client contact responsible for coordination
with staff, directors, administration, and elected of-
ficials, and was responsible for timeliness, budget,
and quality related to stormwater and water utilities
projects and programs.

City of Delray Beach Five Stormwater

Pump Stations | Delray Beach, FL

Mr. Taylor served as Project Manager for five storm-
water pump stations, which were constructed on the

2-20

barrier island of Delray Beach. The facilities ranged